FCC Part 15.247 DA 00-705_Test Report

A.1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] Limit[MHz] Verdict
DH5 2402 0.9726 PASS
DH5 2441 0.9698 PASS
DH5 2480 1.028 PASS

2DH5 2402 1.286 PASS
2DH5 2441 1.284 PASS
2DH5 2480 1.285 PASS
3DH5 2402 1.297 PASS
3DH5 2441 1.288 PASS
3DH5 2480 1.288 PASS
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Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_DH5_2402

i RL RF S0 AC SENSE:PULSE] ALIGN AUTO 06:47:02PMDec21,2017 | _ |
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.40216 GHz
Ref Offset 7.01 dB
10a3ian___Ref 20.00 dBm -6.7381 dBm
og
oo ! Center Freq||
0.00 .1 2.402000000 GHz
-10.0 oy AN
.20.0 — /“/_\ ‘MV‘\\_,
-30.0 ,/"/ [
-40.0 ,—f IS
500 \/\\—\ \..r‘/‘/ \'\'\ il
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200,000 kﬂz
Auto Man
Qccupied Bandwidth Total Power 3.17 dBm
885.36 kHz Freqoftect
Transmit Freq Error -1.807 kHz OBW Power 99.00 % OHz
x dB Bandwidth 972.6 kHz x dB -20.00 dB
Msa [gstamus

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_DH5_2441

i RL RF s0% AC SENSE:PULSE ALIGH AUTO 06:50:54 PMDec 21, 2017
Icenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 11
¥IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.44116 GHz
Ref Offset 7.01 dB
10aBiay ___Ref 20.00 dBm -6.3215 dBm
og
00 ! Center Freq||
am .1 2.441000000 GHz
100 P A e ﬂ\‘
200 — /“/_‘\ \\ﬂ-\, o
300 HJ/"/ A\._H\L
400 N/\//f
_50.0 -r“-\‘.\\ v'J \-\ Wﬂ
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200000 kﬂ;
Auto Man
Occupied Bandwidth Total Power 3.50 dBm
887.19 kHz Freqofteet
Transmit Freq Error -1.834 kHz OBW Power 99.00 % OHz
x dB Bandwidth 969.8 kHz X dB -20.00 dB
MSG %STATUS




FCC Part 15.247_DA 00-705_Test Report

20 dB Bandwidth_ DH5_2480

Agilent Spectrum Analyzer - Occupied BW

il RL RF 09 AC SENSE:PULSE ALIGNAUTO 0652949 PMDec2L, 2017 [ |
ICenter Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
HIFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.480152 GHz
Ref Offset 7.01 dB
10aBay__Ref 20.00 dBm -5.8916 dBm
og
00 1! Center Freq||
000 ' 2.480000000 GHz
100 "’W_Mk
200 -~ //\ \\’“‘u -
00 [f"/x/
400
£0.0 “\‘W i W/ﬂ/“
-60.0
-70.0
Center 2.48 GHz Span 2 MHz CESt
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200,000 kﬂ;
Auto Man
Occupied Bandwidth Total Power 4.02 dBm
885.02 kHz FreqOfiset
Transmit Freq Error -2.101 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.028 MHz X dB -20.00 dB
M3G [%STATUS

20 dB Bandwidth_2DH5_2402

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC SENSE:PULEE]

{ : ALIGN AUTO 06:55:17PMDec 21,2017 | _ |
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.402158 GHz
Ref Offset 7.01 dB
10a3ian ___Ref 20.00 dBm -8.3621 dBm
og
oo Center Freq||
o .1 2402000000 GHz
-10.0 AT R,
200 LN MW
300 Wal ™,
-40.0 / \
a0 e Kj \'\ Mo
-50.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 k=
Auto Man
Qccupied Bandwidth Total Power 1.58 dBm
1.1668 MHz Freqortset
Transmit Freq Error 6.892 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.286 MHz x dB -20.00 dB
MSG [gstamus
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20 dB Bandwidth_2DH5_2441

Agilent Spectrum Analyzer - Occupied BW
i RL RF

{ S0 AC SENSE:PULEE ALIGH AUTO 06:57:40 PMDec 21, 2017
ICenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
HIFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.441158 GHz
Ref Offset 7.01 dB
10dBidiv  Ref 20.00 dBm -7.9090 dBm
og
100 ! CenterFreq||
0.00 !1 2.441000000 GHz
-10.0 o e
00 |, ] RASEES RYaaN g
-30.0 "/J ™
-40.0 / \
A0.0 J\.—"\u‘_(\ r/\"/ \\Wﬂummpf
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CESt
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200,000 kﬂ;
Auto Man
Occupied Bandwidth Total Power 2.03 dBm
1.1638 MHz Freqoffect
Transmit Freq Error -7.005 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.284 MHz X dB -20.00 dB
M3G [%STATUS

20 dB Bandwidth_2DH5_2480

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

{ SENSE:PULSE ALIGN AUTO 06:59:22 PMDec 21, 2017
Icenter Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held:»111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.48016 GHz
Ref Offset 7.01 dB
10a3ian ___Ref 20.00 dBm -7.5520 dBm
og
o8 ! Center Freq||
0 !1 2.480000000 GHz
-10.0 Yo A P
00 h’/fm/f‘—w W“/—\r\rvw_x g
-30.0 Wal ™
-40.0 / \
s00 [ /Jj \‘\. i
N 7 s
-50.0
-70.0
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 k=
Auto Man
Qccupied Bandwidth Total Power 2.49 dBm
1.1635 MHz Freqoftect
Transmit Freq Error 6.970 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.285 MHz x dB -20.00 dB
Msa [gstamus
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Agilent Spectrum Analyzer - Occupied BW
i RL

20 dB Bandwidth_3DH5_2402

{ RF S0n  AC SENSE:PULSE] ALIGNAUTO 070817 PMDec 2L, 2017 [ |
ICenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
HIFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.402148 GHz
Ref Offset 7.01 dB
10 dBIdiv Ref 20.00 dBm -8.4340 dBm
og
00 Center Freq||
0.00 ’1 2.402000000 GHz
-10.0 s ——
Ler—s ] P
-20.0 et =
-30.0 /\ \
-40.0 / \
500 [, \’\/'\mw
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CESt
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 200,000 kﬂ;
Auto Man
Occupied Bandwidth Total Power 1.47 dBm
1.1736 MHz Freqoffect
Transmit Freq Error -3.394 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.297 MHz x dB -20.00 dB
M3G %STATUS

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

20 dB Bandwidth_3DH5_2441

SENSE:PULEE]

{ : ALIGN AUTO 07:08:41PMDec 21,2017 | _ |
Icenter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.441154 GHz
Ref Offset 7.01 dB
10a3ian___Ref 20.00 dBm -7.2523 dBm
og
oo ! Center Freq||
o.nn !1 2.441000000 GHz
-10.0 AN
00 Mf\,—..r-—_J w/\ I
-30.0 /T
-400 / \
Roaho] et f// \’\‘ ey
et N
500
700
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 k=
Auto Man
Qccupied Bandwidth Total Power 1.97 dBm
1.1713 MHz Freqoftect
Transmit Freq Error -3.019 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.288 MHz x dB -20.00 dB
MSG [gstamus
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20 dB Bandwidth_3DH5_2480

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0 AC

SEMSE:PULEE]

ALIGM AUTO

071021 PMDec 21, 2017

||enter Freq 2.480000000 GHz Center Freq: 2430000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480154 GHz
Ref Offset 7.01 dB
10dBsdiv Ref 20.00 dBm -6.6556 dBm
og
00 ! Center Freq||
00 .1 2.480000000 GHz
oo o f =
-20.0 atad T e H
-30.0 //m \\\
400
500 [, \'_‘w P W
]
-50.0
700
Center 2.48 GHz Span 2 MHz CF Step
Res BW 30 kHz #/BW 100 kHz Sweep 2.133 ms 200,000 k=
Auto Man
Occupied Bandwidth Total Power 2.57 dBm
1.1686 MHz FreqOfiset
Transmit Freq Error -3.303 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.288 MHz x dB -20.00 dB

M3G

% STATUS
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Measured
Test Maximum Limits .
Test Mode Channel Peak (dBm) Verdict
Power(dBm)
DH5 2402 -3.393 30 PASS
DH5 2441 -3.650 21 PASS
DH5 2480 -3.264 30 PASS
2DH5 2402 -4.474 21 PASS
2DH5 2441 -4.071 21 PASS
2DH5 2480 -3.570 21 PASS
3DH5 2402 -4.432 21 PASS
3DH5 2441 -3.847 21 PASS
3DH5 2480 -3.281 21 PASS
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Conducted Peak Output Power_DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 06:48:52 PMDec 21, 2017 F
ICenter Freq 2.402000000 GHz | Avg Type: Log-Pur TRACE[12345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE| I Yoy
IFGainlow  #Atten: 30 dB verfP PPPPP
ot Ofrect 701 dB Mkr1 2.401 758 750 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm -3.393 dBm
Log
Center Freq
00 2.402000000 GHz
000 ‘1
StartFreq
R | -_—“__""-—-
P e et || 2399500000 GHz
e Stop Freq
2.404500000 GHz
-30.0
400 CF Step
' 500,000 kHz
Auto Man
-50.0
00 Freq Offset
0 Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG ﬂbSTATUS
Conducted Peak Output Power_DH5 2441
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 06:51:27 PMDec 21, 2017 F
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur TRACE[12345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold:>10/10 TYPE |l '
IFGainlow  #Atten: 30 dB verfP PPPPP
ot Ofrect 701 dB Mkr1 2.441 128 125 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm -3.650 dBm
Log
Center Freq
0.0 2.441000000 GHz
0.00 ’1
StartFreq
.------‘—"""__‘”-h [
10 e I— 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz
-300
400 CF Step
' 500.000 kHz
Auto Man
-500
D Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG g sTatus




1) FCC Part 15.247 DA 00-705_Test Report

Conducted Peak Output Power_DH5 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 06:53:22 PMDec 21, 2017

|ICenter Freq 2.480000000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast ~—»— Trig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB peTfP PPPPP
Ref Offset 7.01 dB Mkr1 2.479 820 000 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -3.264 dBm
Log
Center Freq
00 2.480000000 GHz
0.0 ’1
StartFreq
""" R
400 ] — 2.477500000 GHz
0 StopFreq
2.482500000 GHz
300
-40.0 CF Step
) 500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG ﬂbSTATUS

Conducted Peak Output Power_2DH5 2402

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 07:37.54 PMDac 21, 2017

|[Center Freq 2.402000000 GHz | Avg Type: Log-Pur WACE[T23456(  reduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10110 TYPE| M kb
IFGain:Low #Atten: 30 dB pETIP PPPPP
Ref Offset 7.01 dB Mkr1 2.402 050 625 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -4.474 dBm
Log
Center Freq
00 2.402000000 GHz
0.oo 1 |
‘ S— StartFreq
400 fmmimm T ]| 2399500000 GHz
e Stop Freq
2.404500000 GHz
-300
-40.0 CF Step
' 500.000 kHz
Auto Man
-500
-60.0 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG g sTatus
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Conducted Peak Output Power_2DH5 2441

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 0&:58:13 PMDec 21, 2017

|ICenter Freq 2.441000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast ~—»— Trig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB peTfP PPPPP
Ref Offset 7.01 dB Mkr1 2.441 065 000 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -4.071 dBm
Log
Center Freq
100 2.441000000 GHz
.00 ’1 e —
StartFreq
| mparmrpestort=t]
100 e T — 2.438500000 GHz
el e ———]
0 StopFreq
2.443500000 GHz
300
-40.0 CF Step
) 500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG ﬂbSTATUS

Conducted Peak Output Power_2DH5 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 06:59:54 PMDac 21, 2017

|[Center Freq 2.480000000 GHz | Avg Type: Log-Pur WACE[T23456(  reduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10110 TYPE| M kb
IFGain:Low #Atten: 30 dB pETIP PPPPP
Ref Offset 7.01 dB Mkr1 2.480 091 875 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -3.570 dBm
Log
Center Freq
00 2.480000000 GHz
0.00 ’1 ———————
StartFreq
SO
0 e e || 2477500000 GHz
e Stop Freq
2.482500000 GHz
-300
-40.0 CF Step
' 500.000 kHz
Auto Man
-500
-60.0 Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG g sTatus
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Conducted Peak Output Power_3DH5_ 2402

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 07:06:49 PMDec 21, 2017

|ICenter Freq 2.402000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast ~—»— Trig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB peTfP PPPPP
Ref Offset 7.01 dB Mkr1 2.401 930 000 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -4.432 dBm
Log
Center Freq
0o 2.402000000 GHz
0.00 1 ]
I ’ StartFreq
40,0 fomememe ] [ — 2.399500000 GHz
Ji] E— N—
0 StopFreq
2.404500000 GHz
-30.0
-40.0 CF Step
500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG ﬂbSTATUS

Conducted Peak Output Power_3DH5 2441

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 07:09:14 PMDac 21, 2017

|[Center Freq 2.441000000 GHz | Avg Type: Log-Pur WACE[T23456(  reduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10110 TYPE| M kb
IFGain:Low #Atten: 30 dB pETP PFFFPP
Ref Offset 7.01 dB Mkr1 2.440 978 750 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -3.847 dBm
Log
Center Freq
00 2.441000000 GHz
oo ’1 EE——
StartFreq
I et
100 fpmestimmm=e™ T — 2.438500000 GHz
- _—
e Stop Freq
2.443500000 GHz
-300
-40.0 CF Step
' 500.000 kHz
Auto Man
-500
-60.0 Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG g sTatus
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Conducted Peak Output Power_3DH5_ 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 07:12:34 PMDec 21, 2017

|ICenter Freq 2.480000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast ~—»— Trig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB peTfP PPPPP
Ref Offset 7.01 dB Mkr1 2.479 944 375 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -3.281 dBm
Log
Center Freq
0o 2.480000000 GHz
0.0 ’1
- ] StartFreq
st -’——ﬂﬂ—__‘_‘
100 prme T e || 2477500000 GHz
0 StopFreq
2.482500000 GHz
-30.0
-40.0 CF Step
) 500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G ﬂb ISTATUS
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A.3.Carrier Frequency Separation

Test Mode Test Channel ResultiMHz] LimitfMHz] | Verdict
DH5 2402 1.067 0.97 PASS
DH5 2441 0.808 0.65 PASS
DH5 2480 1.198 1.03 PASS
2DH5 2402 0.998 0.86 PASS
2DH5 2441 0.962 0.86 PASS
2DH5 2480 1.030 0.86 PASS
3DH5 2402 0.962 0.86 PASS
3DH5 2441 1.260 0.86 PASS
3DH5 2480 0.894 0.86 PASS




R )

Tonscend
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Carrier Frequency Separation_DH5 2402

Agilent Spectrum Analyzer - Swept 5A

i RL RF So0%  Aac SEMSE:PLLSE ALIGNAUTO 07:14:48 PMDec 21, 2017
|Center Freq 2.402500000 GHz Avg Type: Log-Pur macE[l23as5s|  Freauency
PNO: Wide —»— Trig: Free Run Avg|Hold: 1010 TPE M W't
IFGain:iLow  WAtten: 30 dB cerfF PRPPP
et 7015 AMKr 1.067 25 MHz|| ~ AuteTune
1 gBIdiv Ref 20.00 dBm 0.069 dB
108 1!1\2 CenterFreq
0o 2.402500000 GHz
v 4
0.0 "{\,f‘\w'—"} wwﬂ‘\"l{% /(“’\'Wﬁr‘ Iy WML,‘I"
200 .'\Ww Sl A an Y] M% n
Ay VY R e StartFreq
-0 2.401500000 GHz
-40.0
500
00 Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTIOM WD TH FUMCTIOM VALUE m Man
m--———
Py F | | 2A40198976GHz[  5386dBm[ | [ |
3 O A Freq Offset
‘W
¢ Il
7
s I
o
10 I
11
4
MSG [%STI\TUS

ALIGNAUTO 07:15:40 PMDec 21, 2017

|Center Freq 2.441500000 GHz

#Avg Type: RMS TRACE|1 23456

THPE M Wil

PNO: Wide —»— Trig: Free Run Avg|Hold: 10110

Frequency

IFGain:Low HAtten: 30 dB CeT/F FRPFF
Auto Tune
Ref Offset 7.01 dB AMkr1 808 kHz
10 dBiciv_Ref 20.00 dBm -0.108 dB
10.0 | CenterFreq
1A2
0o 4 2.441600000 GHz
100 A M%zmm i Mt L
00| _prrue] o M e mf“‘”’dﬂ M,
v A i StartFreq
00 2.440500000 GHz
-400
-50.0
00 StopFreq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTION WALLE m Man
m--———

S OLO~D AWM

||
||
||
||
|
||
||
||
||

Ao

=
7
5]

2,441 056 GHz 472fdBm| [ ]
- ] Freq Offset

0Hz

[y status
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Tonscend

Carrier Frequency Separation_DH5 2480

Agilent Spectrum Analyzer Swepl SA

il RL S0Q SEMSE:PULEE] ALIGN AUTO 07:15:58 PMDec 21, 2017

|Center Freq 2 479500000 GHz #Avg Type: RMS TAE[1 23456 Frequency
PNO: Wide —»— Trig: Free Run Avg[Hold: 10110 TrPE |1 ik
IFGain:Low  MAtten: 30 dB verlP PPPPF
e OMeat701dB AMKkr1 1.198 MHzZ Auto Tune
10 gBIdiv Ref 20.00 dBm 0.168 dB
100 1| 2 CenterFreq
0o v 4 2479500000 GHz
0o T wm}/\éw s NWMW\ ] I
200 ..unl\l"jwv h'\'m\f\n -, m__r'\fw “"""\r‘m'_
Y VI 2 StartFreq
08 2.478500000 GHz
-40.0
500
500 Stop Freq
2480500000 GHz
700
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKF| MODE| TRC SCL FUNCTION | FUNCTION wIDTH FNCTONALDE ) |Rute Man
m--———
2
3 - __ Freq Offset
=
¢
7
s
o
10 I
11
4
MSG [%STI\TUS

Carrier Frequency Separation_2DH5 2402

il RL S0Q SEMSE:PULEE] ALIGNAUTO 07:18:14 PMDeac 21, 2017

[center Freq 2 402500000 GHz #Avg Type: RMS Wak[i23e5g| requency
PNO: Wide —»— Trig: Free Run Avg|Hold: 1010 TPE M W't
IFGain:Low HAtten: 30 dB CeT/F FRPFF
Ref Offset7.01 dB AMkr1 998 kHz AutoTune
10 dBiciv_Ref 20.00 dBm -0.007 dB
o4 ! CenterFreq
om y .152 2.402500000 GHz
0.0 >f’\< AW UATREYAY AN A .
Ww ¥ i 1 V“'W‘\-JWM v “'f"\.l\r,d V“\‘ W \r"'\,‘n_,‘ﬂf-v“‘
e StartFreq
00 2.401500000 GHz
-400
-50.0
w00 Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTION WALLE m Man
m--———
2 | 2401852GHz| 6289dBm| | [ ]
] | I R R Freq Offset
i
|
70
s Il
s Il
10 I
11 R
<
MSG [y status
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Tonscend

Carrier Frequency Separation_2DH5 2441

Agilent Spectrum Analyzer Swepl SA

il RL S0Q SEMSE:PULEE] ALIGN AUTO 07:19:51 PMDec 21, 2017

ICenter Freq 2 441500000 GHz #Avg Type: RMS MacE[123455| T reauency
PNO: Wide —»— Trig: Free Run Avg[Hold: 10110 TrPE |1 ik
IFGain:iLow  WAtten: 30 dB cerfP PPPPP
Ref Offset 7.01 dB AMkr1 962 kHz AdtoTune
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Carrier Frequency Separation_3DH5_ 2402
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Carrier Frequency Separation_3DH5 2441
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Carrier Frequency Separation_3DH5 2480
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A.4.Dwell Time

o S Width[ﬁﬁusrlsr;[op/ch] Hop;!—[(r)l?[L*ch] Dl ) L] | Ve
DH5 2402 2.88 106.7 0.307 04 | PASS
DH5 2441 2.88 106.7 0.307 04 | PASS
DH5 2480 2.87 106.7 0.306 04 | PASS
2DH5 2402 2.88 106.7 0.307 04 | PASS
2DH5 2441 2.88 106.7 0.307 04 | PASS
2DH5 2480 2.88 106.7 0.307 04 | PASS
3DH5 2402 2.88 106.7 0.307 04 | PASS
3DH5 2441 2.88 106.7 0.307 04 | PASS
3DH5 2480 2.88 106.7 0.307 04 | PASS
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Dwell Time_DH5_ 2402

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_DH5_2441

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_DH5 2480

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_2DH5 2402
Agilent Spectrum Analyzer - Swept SA
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Dwell Time_2DH5_2441

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_2DH5 2480
Agilent Spectrum Analyzer - Swept SA
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Dwell Time_3DH5_2402

Agilent Spectrum Analyzer - Swept SA
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Dwell Time_3DH5 2441
Agilent Spectrum Analyzer - Swept SA
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Dwell Time_3DH5 2480

Agilent Spectrum Analyzer - Swept SA
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A.5.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH5 2402 79 >=15 | PASS
2DH5 2402 79 >=15 | PASS

3DH5 2402 79 >=15 [ PASS
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Hopping Channel Number_DH5 2402

Agilent Spectrum Analyzer - Swept SA
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Hopping Channel Number_3DH5_ 2402

Agilent Spectrum Analyzer - Swept SA
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A.6.Band-edge for RF Conducted Emissions

I P I I T
DH5 2402 On -4.359 -50.857 -24.36 PASS
DH5 2402 Off -4.608 -51.425 -24.61 PASS
DH5 2480 On -3.760 -50.468 -23.76 PASS
DH5 2480 Off -3.520 -50.860 -23.52 PASS
2DH5 2402 On -5.253 -50.723 -25.25 PASS
2DH5 2402 Off -6.047 -50.502 -26.05 PASS
2DH5 2480 On -4.553 -50.726 -24.55 PASS
2DH5 2480 Off -4.624 -50.926 -24.62 PASS
3DH5 2402 On -5.185 -50.801 -25.19 PASS
3DH5 2402 Off -5.689 -50.160 -25.69 PASS
3DH5 2480 On -4.647 -50.816 -24.65 PASS
3DH5 2480 Off -4.983 -50.930 -24.98 PASS
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Agilent Spectrum Analyzer - Swept SA

Band-edge for RF Conducted Emissions_DH5 2402 _Hopping On
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Band-edge for RF Conducted Emissions_DH5 2402 Hopping Off
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Band-edge for RF Conducted Emissions_DH5 2480 Hopping On
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Band-edge for RF Conducted Emissions_DH5 2480 Hopping Off
Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_2DH5 2402_Hopping On

Agilent Spectrum Analyzer Swept SA

] RL SENSE:PULEE ALIGN ALUTO 07:19:27 PMDec 21, 2017 F
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Band-edge for RF Conducted Emissions_2DH5 2402 _Hopping Off
Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_2DH5 2480 Hopping On

Agilent Spectrum Analyzer Swept SA

] RL SEMSEPULZE ALIGN AUTD 072127 PMDec 21, 2017

Icenter Freq 2 483500000 GHz | #fwg Type: RMS MACE[T23455| | reduency
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Band-edge for RF Conducted Emissions_2DH5 2480 Hopping Off
Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_3DH5 2402 _Hopping On

Agilent Spectrum Analyzer Swept SA

] RL SENSE:PULEE ALIGN ALUTO 072437 PMDec 21, 2017 F
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Band-edge for RF Conducted Emissions_3DH5 2402 Hopping Off
Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_3DH5 2480 Hopping On

Agilent Spectrum Analyzer Swept SA

] RL SEMSEPULZE ALIGN AUTD 07,3024 PMDec 21, 2017
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A.7.RF Conducted Spurious Emissions

Max. .

Test StartFre | StopFre | RBW VBW Limit .

Test Mode Channel [MHz] [MHz] [kHz] [kHz] Pref[dBm] [Iaer”e]I] [dBm] Verdict
<-

DH5 2402 30 25000 100 300 -4.523 | -38.632 24,523 PASS
<-

DH5 2441 30 25000 100 300 -4.085 | -46.111 24.085 PASS
<-

DH5 2480 30 25000 100 300 -3.585 | -46.147 23 585 PASS

2DH5 2402 30 25000 100 300 -5.73 -45.598 [<-25.73| PASS

2DH5 2441 30 25000 100 300 -5.216 | -44.850 25<2-16 PASS
<-

2DH5 2480 30 25000 100 300 -4.788 | -45.202 24,788 PASS

3DH5 2402 30 25000 100 300 -5.767 | -45.480 25<7-67 PASS

3DH5 2441 30 25000 100 300 -5.162 | -45.505 25<1-62 PASS
<-

3DH5 2480 30 25000 100 300 -4.606 | -45.283 24.606 PASS
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RF Conducted Spurious Emissions_DH5 2402

Agilent Spectrum Analyzer - Swept SA

il RL RF 500 AC SENSE:PULSE ALIGN AUTO 06:49:25 PMDec 21, 2017
ICenter Freq 2.402000000 GHz #Avg Type: RMS RACE[123456 Frequency
PHO: Wide —»—~ 1rig:Free Run Avg|Held: 10/10 TYPE |I¥] Yokt
IFGain:Low #Atten: 30 dB DeTfP PPPPEP
Ref Offsot 7.01 dB Mkr1 2.402 150 75 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -4.523 dBm
fLog
CenterFreq
100 2.402000000 GHz
om vx)l
StartFreq
-100 ‘mr//’ 2.401000000 GHz
200 ] \\
/f""' o 205200 Stop Freq
00 Wy \M 2.403000000 GHz
400 l,/ \\\\4 CF Step
200.000 kHz
w WN Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG [gstamus

Agilent Spectrum Analyzer - Swept SA

i RL RF S0g AC SENSE:PULSE ALIGN AUTO 06:49:37 PMDec 21, 2017 F
Icenter Freq 12.515000000 GHz , #Avg Type: RMS TRACE[123 45 6 requency
PNO: Fast —»— Ttig:Free Run Avg[Held: 210 TYPE | Yk
IFGain:Low  #Atten: 30 dB pETfF PP PR R
Auto Tune
Ref Offset 7.01 dB Mkr2 898 MHz
10 dBidiv  Ref 20.00 dBm -38.632 dBm
fLog
CenterFreq
108 12.515000000 GHz
Q.00 1
StartFreq
o 30.000000 MHz
=200
-24.52 dBm| Stop Freq
25.000000000 GHz
-30.0
’2
00 CF Step
2.497000000 GHz
Auto Man
-50.0
a0 Freq Offset
0Hz
-700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

[gstamus

RF Conducted Spurious Emissions_ DH5 2441
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Agilent Spectrum Analyzer - Swept SA

|l RL RF S0%  AC SENSE:PULSE] ALIGN AUTO 06:51:38 PMDec 21, 2017
ICenter Freq 2.441000000 GHz #lAvg Type: RM3 TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB cerlP FRFPRP
Ref Offset 7.01 dB MKr1 2.441 157 00 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -4.085 dBm
Log
CenterFreq
100 2.441000000 GHz
0.00 .1
StartFreq
e
100 A T 2.440000000 GHz
200 / \\"‘m
MN WIN\“‘\ -24.09 oo Stop Freq
0 " M 2.442000000 GHz
0 / \\W CF Step
200.000 kHz
w W Auto Man
-50.0
00 Freq Offset
0 Hz
-70.0
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

RL

Agilent Spectrum Analyzer - Swept SA

RF SOs  AC

% STATUS

ALIGN AUTO

06:51:51 PMDec 21, 2017

[center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 7.01 dB MKr2 24.432 GHz
10 dBidiv  Ref 20.00 dBm -46.111 dBm
Log
CenterFreq
o8 12.515000000 GHz
0.oo 1
StartFreq
00 30.000000 MHz
e -24.00 dEm| Stop Freq
25.000000000 GHz
-30.0
400 CF Step
2.497000000 GHz
Auto Man
-A0.0
. Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_DH5 2480
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Agilent Spectrum Analyzer - Swept SA

|l RL RF S0%  AC SENSE:PULSE] ALIGN AUTO 06:53:48 PMDec 21, 2017
ICenter Freq 2.480000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset 7.01 dB MKr1 2.480 150 75 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -3.585 dBm
Log
CenterFreq
100 2.480000000 GHz
0.0o 1
j—— StartFreq
100 W///’ \\\m 2.479000000 GHz
200 Pl ™,
ﬂ,ﬂu V"‘h\ 25 53 dEm) Stop Freq
2.481000000 GHz
-30.0 'ff \'\‘\
00 / \\‘\ CF Step
200.000 kHz
] g | At Mo
-50.0
00 Freq Offset
0 Hz
-70.0
Center 2.480000 GHz Span 2.000 MHz

Res BW 100 kHz #VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
I RL RF SOs  AC

% STATUS

ALIGN AUTO

06:54:01 PMDec 21, 2017

[center Freq 12.515000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 7.01 dB Mkr2 24.978 GHz
10 dBidiv  Ref 20.00 dBm -46.147 dBm
Log
CenterFreq
o8 12515000000 GHz
0.00 1
StartFreq
0.0 30.000000 MHz
=0 2% 53 dBim Stop Freq
25000000000 GHz
-30.0
400 CF Step
24| 2.497000000 GHz
Auto Man
-A0.0 1
10 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_2DH5_ 2402
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Agilent Spectrum Analyzer - Swept SA

i RL RF S0%  AC SENSE:PULSE ALIGN AUTO 06:56:16 PMDec 21, 2017
|ICenter Freq 2.402000000 GHz #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE I Wbl
IFGain:Low #Atten: 30 dB petP PRPFE
Ref Offset 7,01 dB Mkr1 2.402 148 75 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -5.730 dBm
Log
CenterFreq
o8 2402000000 GHz
0.oo 1 |
¢ StartFreq
100 e AMAN 2401000000 GHz
| P e e
200 1 W‘\
,/ \ -25.73 dEm Stop Freq
7 N 2.403000000 GHz
300

400 // \ CF Step

WW \JRW e 200.000&2;

Freq Offset
0 Hz

600

600

-70.0

Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG % STATUS

Agilent Spectrum Analyzer - Swept SA
|l RL RF S0%  AC SENSE:PULSE] ALIGN AUTO 06:56:28 PMDec 21, 2017

|ICenter Freq 12.515000000 GHz ] #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 7.01 dB Mkr2 24.529 GHz
10 dBidiv  Ref 20.00 dBm -45.598 dBm
Log
CenterFreq
o8 12515000000 GHz
0.oo
] StartFreq
00 30.000000 MHz
=200
-25.73 dBm| Stup FrEq
25.000000000 GHz
-30.0
400 CF Step
‘ 2.497000000 GHz
Auto Man
. Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_2DH5 2441
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Agilent Spectrum Analyzer - Swept SA

|l RL RF S0%  AC SENSE:PULSE] ALIGN AUTO 06:58:24 PMDec 21, 2017
ICenter Freq 2.441000000 GHz #lAvg Type: RM3 TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset 7.01 dB MKr1 2.440 830 25 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -5.216 dBm
Log
CenterFreq
100 2.441000000 GHz
0.0o 1
¢ StartFreq
100 Wn%ﬂ L 2.440000000 GHz
-200 W\\
/ \ -25.22 dEm Stup Freq
/ \ 2.442000000 GHz
-30.0
-400 / \ CF Step
.uww \V 200.000 kHz
Auto Man
500 WWN
00 Freq Offset
0 Hz
-70.0
Center 2.441000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

RL

Agilent Spectrum Analyzer - Swept SA

RF SOs  AC

% STATUS

ALIGN AUTO

06:58:37 PMDec 21, 2017

ICenter Freq 12.515000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr2 23.071 GHz
10 dBidiv  Ref 20.00 dBm -44.850 dBm
Log
CenterFreq
00 12515000000 GHz
0.0o
1 StartFreq
00 30.000000 MHz
-200
-25.22 dBm| Stop Freq
25.000000000 GHz
-30.0
-40.0 9 | CF Step
[ ] 2.497000000 GHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_2DH5_ 2480
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Agilent Spectrum Analyzer - Swept SA

i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 07:00:20 PMDec 21, 2017
ICenter Freq 2.480000000 GHz #Avg Type: RMS macE[l2345¢6 frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE I Wbl
IFGain:Low  #Atten: 30 dB perfP FPPFE
Auto Tune
Ref Offset 7.01 dB Mkr1 2.480 153 25 GHz
10 dBidiv  Ref 20.00 dBm -4.788 dBm
Log
CenterFreq
00 2.480000000 GHz
0.oo ’1
StartFreq
. T 2 479000000 GHz
100 ﬂfﬂr/_ﬁ‘ﬂ e ﬁwﬂ%\
=200
/ \ -24.79 dBin Stop Freq
/f \ 2.481000000 GHz
-30.0
400 / \ CF Step
j \M 200.000 kHz
W “’WWM‘( Auto Man
-A0.0
o Freq Offset
0 Hz
-F0.0
Center 2480000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

% STATUS

i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 07:00:33 PMDec 21, 2017 F
|ICenter Freq 12.515000000 GHz | #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 7.01 dB MKr2 24.476 GHz
10 dBidiv  Ref 20.00 dBm -45.202 dBm
Log
CenterFreq
o8 12515000000 GHz
0.oo
; StartFreq
00 30.000000 MHz
=200
-24.79 dBm| Stup Freq
25000000000 GHz
-30.0
400 CF Step
f 2.497000000 GHz
Auto Man
-A0.0
0 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_3DH5_2402
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Agilent Spectrum Analyzer - Swept SA

il RL RF S0%  AC SENSE:PULSE ALIGHN AUTO 07:07:15PMDec 21, 2017
|ICenter Freq 2.402000000 GHz #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE I Wbl
IFGain:Low #Atten: 30 dB petP PRPFE
Ref Offset 7,01 dB Mkr1 2.401 845 25 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -5.767 dBm
Log
CenterFreq
o8 2402000000 GHz
0.00 1
¢ StartFreq
10 I AM,W“WW\W 2.401000000 GHz
20 [(’ ‘n\ Stop Freq
I ) 403000000 GHz
-30.0 / L\\
400 / \\ CF Step
H‘ i 200.000 kHz
Y\ o] fauto Man
-A0.0
a0 Freq Offset
0 Hz
-F0.0
Center 2402000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

RL

Agilent Spectrum Analyzer - Swept SA

RF SOs  AC

% STATUS

ALIGN AUTO

07:07:28 PMDec 21, 2017

|ICenter Freq 12.515000000 GHz | #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 7.01 dB MKr2 24.473 GHz
10 dBidiv  Ref 20.00 dBm -45.480 dBm
Log
CenterFreq
o8 12515000000 GHz
0.oo
1 StartFreq
00 30.000000 MHz
=200
-25.77 dBm| Stup Freq
25000000000 GHz
-30.0
400 CF Step
2.497000000 GHz
Auto Man
-A0.0
0 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_3DH5_ 2441




\ FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Swept SA

i RL RF S0%  AC SENSE:PLLSE ALIGN AUTO 07:09:25 PMDec 21, 2017
ICenter Freq 2.441000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 7.01 dB MKr1 2.441 146 75 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -5.162 dBm
Log
CenterFreq
10.0 2.441000000 GHz
0.0o 1
4 StartFreq
0.0 A et N 2.440000000 GHz
.| " W
/]
=200
fﬂ \\ -25.15 dEm Stop Freq
/ ‘\ 2.442000000 GHz
-30.0
-400 // \ CF Step
L/ k‘“\ 200.000 kHz
%‘-\!WJ\ Auto Man
-A0.0
00 Freq Offset
0 Hz
-F0.0
Center 2441000 GHz Span 2.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
I RL RF SOs  AC

% STATUS

ALIGN AUTO

070938 PMDec 21, 2017

ICenter Freq 12.515000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPEP
Auto Tune
Ref Offset 7.01 dB MKr2 24.557 GHz
10 dBidiv  Ref 20.00 dBm -45.505 dBm
Log
CenterFreq
100 12515000000 GHz
0.oo
] StartFreq
00 30.000000 MHz
=200
-25.16 dBm| Stup Freq
25000000000 GHz
-30.0
-40.0 CF Step
2.497000000 GHz
Auto Man
-A0.0
00 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_3DH5_2480




FCC Part 15.247 DA 00-705_Test Report

Agilent Spectrum Analyzer - Swept SA

i RL RF S0%  AC SENSE:PLLSE ALIGN AUTO 07:13:00 PMDec 21, 2017
ICenter Freq 2.480000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 7.01 dB MKr1 2.480 158 00 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -4.606 dBm
Log
CenterFreq
10.0 2.480000000 GHz
0.0o ‘1
StartFreq
100 MWW . 2.479000000 GHz
/ "
=200 5
/f M‘\ -24.51 dEm Stop Freq
/ \ 2.481000000 GHz
-30.0
-400 ’/ \A CF Step
M L\/ MWW 200.000 kHz
Auto Man
-A0.0 ’JH.H'MV
00 Freq Offset
0 Hz
-F0.0
Center 2480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

RL

Agilent Spectrum Analyzer - Swept SA

RF SOs  AC

% STATUS

ALIGN AUTO

0713112 PMDec 21, 2017

I[Center Freq 12.515000000 GHz | #lAvg Type: RM3 TRACE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPEP
Auto Tune
Ref Offset 7.01 dB MKr2 23.046 GHz
10 dBidiv  Ref 20.00 dBm -45.283 dBm
Log
CenterFreq
100 12515000000 GHz
0.oo
1 StartFreq
00 30.000000 MHz
=200
-24 61 dBm| Stﬂp Freq
25.000000000 GHz
-30.0
-40.0 9 CF Step
2.497000000 GHz
Auto Man
-A0.0
00 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

% STATUS




1) FCC Part 15.247 DA 00-705_Test Report

A.8.Restrict-band band-edge measurements

chsj; Hopping | Freq. I[Ddogvrﬁ]r Gain ?:;Oclig? [ dBuEV/m] Detector [ déLT/i;tm] Verdict
DH5 On 2310.0 -44.61 2 0 52.65 PEAK 74 PASS
DH5 On 2310.0 [ -55.23 2 0 42.02 AV 54 PASS
DH5 On 2390.0 [ -45.00 2 0 52.26 PEAK 74 PASS
DH5 On 2390.0 [ -55.00 2 0 42.26 AV 54 PASS
DH5 On 2483.5( -44.67 2 0 52.59 PEAK 74 PASS
DH5 On 2483.5 | -54.75 2 0 42.51 AV 54 PASS
DH5 On 2500.0 [ -45.00 2 0 52.25 PEAK 74 PASS
DH5 On 2500.0 [ -54.62 2 0 42.64 AV 54 PASS
2DH5 On 2310.0 ( -44.60 2 0 52.65 PEAK 74 PASS
2DH5 On 2310.0 [ -55.22 2 0 42.04 AV 54 PASS
2DH5 On 2390.0 ( -44.19 2 0 53.07 PEAK 74 PASS
2DH5 On 2390.0 [ -54.96 2 0 42.30 AV 54 PASS
2DH5 On 24835 -43.11 2 0 54.15 PEAK 74 PASS
2DH5 On 2483.5( -54.74 2 0 42.52 AV 54 PASS
2DH5 On 2500.0 [ -44.15 2 0 53.11 PEAK 74 PASS
2DH5 On 2500.0 [ -54.65 2 0 42.61 AV 54 PASS
3DH5 On 2310.0 ( -45.32 2 0 51.94 PEAK 74 PASS
3DH5 On 2310.0 [ -55.22 2 0 42.04 AV 54 PASS
3DH5 On 2390.0  -43.72 2 0 53.54 PEAK 74 PASS
3DH5 On 2390.0 [ -55.00 2 0 42.26 AV 54 PASS
3DH5 On 2483.5( -43.93 2 0 53.33 PEAK 74 PASS
3DH5 On 2483.5 | -54.77 2 0 42.49 AV 54 PASS
3DH5 On 2500.0 [ -44.58 2 0 52.68 PEAK 74 PASS
3DH5 On 2500.0 [ -54.63 2 0 42.63 AV 54 PASS




FCC Part 15.247_ DA 00-705_Test Report

Restrict-band band-edge measurements 2402 PEAK

Agilent Spectrum Analyzer - Swept SA

i FRL RF S0 AC SENSE:PULSE ALIGN AUTO 06:49:54 PMDec 21, 2017
ICenter Freq 2.352000000 GHz | Avg Type: Log-Pur TacE[l23as5a|  Freauency
PNO: Fast —»— Ttig:Free Run Avg[Held: 10110 TPE |V
IFGainlow  HAtten: 30 ¢B perfP PPF PP
o Ofeot701 d MKr3 2.390 000 GHZ|| ~ AutoTune
10dBidiy_Ref 20.00 dBm -44.997 dBm
1048 CenterFreq
0m }% 2352000000 GHz
-10.0
200 / \
1 StartFreq
-0 5 3 [ 2.300000000 GHz
7400.;\‘| FRY E ] PETTTIEET| FTAF FARARAY FATTT) AOYIOR TP IR ST L Ll Lt LILI\WMM‘
500
00 Stop Freq
2404000000 GHz
-70.0
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 10.400000 MHz
MKR| MODE TRC SCL FUNCTION FUMCTIOM WIDTH FUMCTIOM WALUE m Man
III--_—_
[ 2310000GHz|  44610dBm[ [ [ |
2,350 000 GHz 44997 dBm[ | [ | Freq Offset
- = 0 Hz

[y status

ALIGN AUTO
Avg Type: Log-Pwr

06:50:06 PMDec 21, 2017
TRACE[1 23456

|Center Freq 2 352000000 GHz

Frequency

THPE |1 Ykt

PHO: Fast ._._.| Trig: Free Run Avg[Hold: 1110

IFGain:Low  MAtten: 30 dB ver|P FPPFF
et Offect7 01 dB MKr3 2.390 000 GHZ|| ~ AutoTune
10 dBiciv__Ref 20.00 dBm -54.999 dBm
og
10.0 CenterFreq
0 2.352000000 GHz
|
-10.0
-200 X
, \ StartFreq
0 , \ 2300000000 GHz
-40.0 /
500 2 .3 ]
00 Stop Freq
2.404000000 GHz
0.0
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #/BW 10 Hz Sweep 8.109 s (8001 pts) 10.400000 MHz
MKR| MODE TRC SCL FUNCTION FUMCTIONWIDTH FUMCTION WALUE & m Man
III--___
| 2310000GHz| B5234dBWM| | [ | Ereq Offset
req Offs

2.390 000 GHz 54999dBm| | [ |
I R

0Hz
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Restrict-band band-edge measurements 2480 PEAK

Agilent Spectrum Analyzer - Swept SA

I RL RF SOs  AC SEMSE:PULSE ALIGN AUTO 06:54:18 PMDec 21, 2017

ICenter Freq 2.489000000 GHz | Avg Type: Log-Pur maE[l23a5s|  Freauency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TYPE M W't
IFGain:Low  MAtten: 30 dB cerfP PEP PP
o Offect701 a5 MKkr3 2.500 000 00 GHz[ ~ AuoTune
10gBiciv_Ref 20.00 dBm -45.003 dBm
10.0 CenterFreq
0.00 2.489000000 GHz
o
/ \ StartFreq
00 / \ 5 3]| 2478000000 GHz
-40.0 WM. PSSR T n | i ey PR PRPRTTORY |
-50.0
oo Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MER| MODE TRC SCL FUNCTIOM FUMCTIOM WIDTH FUMCTIOM WALUE m Man
III--———
2 [ N | | 248350000GHz|  44665d¢Bm[ | [ |
[ N | | 250000000GHz[  45003dBm[ | | ] Freq Offset
g [ ] - 1 0 Hz
- 1
6 1
7 [ ) A
8 - 1
9 - 1
10 1
11
< - T e ] b3
IMSG [@STATUS
Restrict-band band-edge measurements 2480 AV
Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SENSE:PULSE ALIGN AUTO 06:54:30 PMDec 21, 2017 F
ICenter Freq 2.489000000 GHz | Avg Type: Log-Pur RACE[123456 requency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 510 TPE |V
IFGainlow  HAtten: 30 ¢B perfP PPF PP
et 101 B MKr3 2.500 000 00 GHz|[ ~ AutoTune
10 gBIdiv Ref 20.00 dBm -54.618 dBm
104 CenterFreq
0.00 2.489000000 GHz
-10.0 1
. N
we / \ StartFreq
-0 7 \ 2.478000000 GHz
-40.0 \ 0000000 ]
500 2 3
00 Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716 s (8001 pts) 2.200000 MHz
MKR| MODE TRC SCL FUNCTION FUMCTIOM WIDTH FUMCTIOM WALUE m Man
III--———
| 5483500006Hz|  54749dBm[ | [ |
| 550000000GHz|  54618dBm[ | [ | Freq Offset
4 - r ] 0 Hz
5 - 1
6 - 1
7 1
8 [ ) A
9 - 1
10 O
11 I A O I
4 ¥




FCC Part 15.247_ DA 00-705_Test Report

Restrict-band band-edge measurements 2402 PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 06:56:46 PMDec 21, 2017 F
ICenter Freq 2.357000000 GHz | Avg Type: Log-Pur RACE[123456 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TYPE M W't
IFGain:Low HAtten: 30 dB CeT|P PPPFF
Auto Tune
Ref Offset 7.01 dB Mkr3 2.390 000 GHz
10gBiciv_Ref 20.00 dBm -44.190 dBm
10.0 CenterFreq
0.00 /\2 2.357000000 GHz
-100 / \
-200
{ StartFreq
A0 5 3 J 2310000000 GHz
-400 T el i " PO T AP ol RPN (. "v.'-« MF..J
500 -
oo Stop Freq
2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MER| MODE TRC SCL FUNCTIOM FUMCTIOM WIDTH FUMCTIOM WALUE m Man
N[ 2, 402 132 GHz 5) 033 d®Bm [ [ ]
2 [ N | 2,310000 GHz 44804dBm| [ [ ]
2,390 000 GHz 44190dBm|[ [ [ ] Freq Offset
g e O A 0 Hz
- ]
6 ]
7 e A
8 - ]
9 - ]
10 ]
1
< - Y B b3
IMSG [@STATUS
Restrict-band band-edge measurements 2402 AV
Agilent Spectrum Analyzer - Swept SA
| RL RF a0 AC SENSE:PULSE ALIGN AUTO 06:56:58 PMDec 21, 2017 F
ICenter Freq 2.357000000 GHz | Avg Type: Log-Pur RACE[123456 requency
PNO: Fast —»— Ttig:Free Run Avg[Held: 1110 TPE |V
IFGain:low  MAtten: 30 dB verfP FPPFF
Auto Tune
Ref Offset 701 dB MKkr3 2.390 000 GHz
10dBiciv_Ref 20.00 dBm -54.956 dBm
104 CenterFreq
0.00 2.357000000 GHz
100 }
-200 A
/ \ StartFreq
A0 2310000000 GH
l . z
-40.0 {
2 .3 5
00 Stop Freq
2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 7.330 s (8001 pts) 9.400000 MHz
MKR| MODE TRC SCL FUNCTION FUMCTIOM WIDTH FUMCTIOM WALUE m Man
III--_——
2310000 GHz 55222dBm| [ [ ]
2,390 000 GHz 54956dBm| [ 0 00000 ] FreqOffset
4 e A 0 Hz
5 - ]
6 - ]
7 ]
8 e A
9 - ]
10 I O

[ [ [ |8

4 b3
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Restrict-band band-edge measurements 2480 PEAK

Agilent Spectrum Analyzer - Swept SA

I RL RF SOs  AC SEMSE:PULSE ALIGN AUTO 07:00:50 PMDec 21, 2017

ICenter Freq 2.489000000 GHz | Avg Type: Log-Pur maE[i23a5s| reauency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TYPE M W't
IFGain:Low  MAtten: 30 dB cerfP PEP PP
o Offect701 a5 MKkr3 2.500 000 00 GHz[ ~ AuoTune
10gBiciv_Ref 20.00 dBm -44.145 dBm
10.0 ] CenterFreq
0.00 2.489000000 GHz
400 /Jl\\
/ \ StartFreq
08 \ 2 3]| 2478000000 GHz
-40.0 L b " ki PRI TR A T R IR sibiaiaidlvl
-50.0
oo Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MER| MODE TRC SCL FUNCTIOM FUMCTIOM WIDTH FUMCTIOM WALUE m Man
III--———
2 [ N | | 248350000GHz| 43112dBm[ | [
[ N | | 250000000GHz[  44146dBm[ | | ] Freq Offset
g [ ] - 1 0 Hz
- 1
6 1
7 [ ) A
8 - 1
9 - 1
10 1
11
< - T e ] ¥
IMSG [@STATUS
Restrict-band band-edge measurements 2480 AV
Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SENSE:PULSE ALIGN AUTO 07:01:02 PMDec 21, 2017 F
ICenter Freq 2.489000000 GHz | Avg Type: Log-Pur RACE[123456 requency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 510 TPE |V
IFGainlow  HAtten: 30 ¢B perfP PPF PP
et 101 B MKr3 2.500 000 00 GHz|[ ~ AutoTune
10 gBIdiv Ref 20.00 dBm -54.646 dBm
104 CenterFreq
0.00 2.489000000 GHz
00 1
200 /S""'h
) / \ StartFreq
-30.0
2.478000000 GHz
-40.0 / \\ 0000000 ]
-50.0 2 3
00 Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716 s (8001 pts) 2200000 MHz
MKR| MODE TRC SCL FUNCTION FUMCTIOM WIDTH FUMCTIOM WALUE m Man
III--———
| 5483500006Hz| 54739 dBm[ | [ |
| 550000000GHz|  54646dBm[ | [ | Freq Offset
4 - r ] 0Hz
5 - 1
6 - 1
7 1
8 [ ) A
9 - 1
10 O
11 I A O I
4 ¥
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Restrict-band band-edge measurements 2402 PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 07:07:45 PMDec 21, 2017 F
|Center Freq 2.357000000 GHz | Avg Type: Log-Pur TRACE[1 2345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TYPE M W't
IFGain:Low  MAtten: 30 dB CeT|P PPPFF
e Oeet701 B MKr3 2.390 000 GHZ|| ~ AutoTune
10dBiciy_Ref 20.00 dBm -43.718 dBm
0o " CenterFreq
0.00 >< 2357000000 GHz
-100
-200 / \
] StartFreq
08 5 3 ‘ 2.310000000 GHz
-ADD J‘T e IT o - ey I..nl L : 'Ll. ""‘.l L b M ‘I.l WLJJ nm J. [ ‘A.I"_L._- v‘.-r— L‘M
-A0.0
0o Stop Freq
2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MER| MODE TRC SCL FUNCTIOM FUMCTIOM WIDTH FUMCTIOM WALUE m Man
N[ 2, 401 967 GHz 5) 015 d®Bm [ [ ]
2 [ N | 2,310000 GHz 45318dBm| [ [ ]
2,390 000 GHz 43718dBm| [ [ ] Freq Offset
g e O A 0Hz
- ]
6 ]
7 e A
8 - ]
9 - ]
10 ]
1
< - T e ] ¥
IMSG [%STATUS
Restrict-band band-edge measurements 2402 AV
Agilent Spectrum Analyzer - Swept SA
| RL RF a0 AC SENSE:PULSE ALIGN AUTO 070757 PMDec 21, 2017 F
|[Center Freq 2.357000000 GHz | Avg Type: Log-Pwr TACE[1 23456 requency
PNO: Fast —»— Ttig:Free Run Avg[Held: 1110 TPE |V
IFGain:low  MAtten: 30 dB verfP FPPFF
Auto Tune
Ref Offset 701 dB MKkr3 2.390 000 GHz
10dBiciy_Ref 20.00 dBm -54.996 dBm
1048 CenterFreq
0.00 2357000000 GHz
-10.0 }
-200 A
/ \ StartFreq
-8 2.310000000 GH
/ . z
-40.0 }
2 .3 y
00 Stop Freq
2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 7.330 s (8001 pts) 9.400000 MHz
MKR| MODE TRC SCL FUNCTION FUMCTIOM WIDTH FUMCTIOM WALUE m Man
III--_—_
2310000 GHz 5521%5dBm| [ [ ]
2,390 000 GHz 54996dBm[ [ 0 0000000 FreqOffset
4 e Y A 0 Hz
5 - ]
6 - ]
7 ]
8 e A
9 - ]
10 I O

[ [ [ |8

4 b3
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Restrict-band band-edge measurements 2480 PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 07:13:30 PMDec 21, 2017 F
|Center Freq 2.489000000 GHz | Avg Type: Log-Pwr TACE[I 23456 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 TYPE M W't
IFGainLow  HAtten:30 dB cerfP PEP PP
e Oeet701 B MKr3 2.500 000 00 GHz|[ ~ AutoTune
10dBiciy_Ref 20.00 dBm -44.580 dBm
0o 1 CenterFreq
0.00 2.489000000 GHz
IS
-100
/ \ StartFreq
A0 \ 2 3| 2478000000 GHz
-4DD 1] \Q "l TRUT™ Lo lalopaldy WO PRIy I (AN TN AT Laad ol Jolalo gy m.a |
-A0.0
. Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #/BW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MER| MODE TRC SCL FUNCTIOM FUMCTIOM WIDTH FUMCTIOM WALUE m Man
N[ 2. 430 018 50 GHz 3, 337 F=r N N
2 [ N | 2483500 00 GHz 43926dBm| [ [ ]
| N | 2,500 000 00 GHz A44580¢Bm|[ [ 00 [ 00| Freq Offset
g [ | - ] 0Hz
- ]
6 - r ]
7 - ]
8 - ]
9 - ]
10 - r ]
1
< - T e ] ¥
IMSG [@STATUS
Restrict-band band-edge measurements 2480 AV
Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SENSE:PULSE ALIGN AUTO 07:13:41 PMDec 21, 2017 F
|[Center Freq 2.489000000 GHz | Avg Type: Log-Pwr TACE[1 23456 requency
PNO: Fast —»— Ttig:Free Run Avg[Hold: 510 TPE |V
IFGainlow  HAtten: 30 ¢B perfP PPF PP
Auto Tune
Ref Offset 701 dB Mkr3 2.500 000 00 GHz
10dBiciy_Ref 20.00 dBm -54.627 dBm
1048 CenterFreq
0.00 2.489000000 GHz
-10.0 1
4
-200 T,
/ \\ StartFreq
A0 2.478000000 GH
/ \ . z
-40.0 \
-50.0 2 3
00 Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716 s (8001 pts) 2.200000 MHz
MKR| MODE TRC SCL FUNCTION FUMCTIOM WIDTH FUMCTIOM WALUE m Man
III--_—_
2.433 500 00 GHz 54765dBm| [ [ ]
2,500 000 00 GHz 54627Bm| [ 1 0| FreqOffset
4 - ] 0 Hz
5 - ]
6 - ]
7 - r ]
8 - ]
9 - ]
10 - ]

[ [ [ |8

4 b3




